TMDT604IP.

® fé‘ Q@ PART # 13630

HOUSING & BEARING

ASSEMBLY SPINDLE & HUB ASSEMBLY
TMDRTG04RIP PARTS 36 THRU 48
REGREASEABLE
(OPTIONAL)

(6) TORIS
(6 OUTRIGGER WASHER
USED ON REAR GANG

TW-6 SHOCK FLEX SERIES DISC

NOTE: #22 & #23 CENTER PARTS NOT SHOWN

TW692822/3SF, TW692824/3SF, TW6102422SF, TW6102424SF, TW693222SF, TW693224SF,
TW6102822/3SF, TW6102824/3SF, TW693622SF, TW693624SF, TW6103222SF, TW6103224SF,
TW694022SF, TW694024SF, TW6103622SF, TW6103624SF

PAGE 50



TW6 SHOCK FLEX SERIES PARTS LIST

REF # PART # DESCRIPTION REF # PART # DESCRIPTION
1 | 11432 | MAIN FRAME, TW 61 46 | T-603 | SPINDLE WASHER, 3/4"ID. X 1 1/2"
11433 | MAIN FRAME, TW 62 47 | T-567 | CASTLE NUT, 3/4"
11434 | MAIN FRAME, TW 63 48 | 1-577 | HUB C4P
11435 | MAIN FRAME, TW 64 49 | 1763 | HEXBOLT, 3/4"X3"GR. 5
11436 | MAIN FRAME, TW 65 50 | 9553 | SPRING HANGER SHANK
2 | 9027 | TONGUE 51 | 12163 | HEXBOLT, 1/2"X 3 1/2" GR.5
3 | 12665 | TONGUE CLEVIS 52 | T-728 | LOCKWASHER, 11/2"
4 | 15567 | HEXBOLT, 7/8" X 6" GR.5 53 | T-492 | END WASHER, 1 1/2" SQ.
5 | 7970 | TONGUE SIDE BRACE 54 DISC BLADE, (SEE PAGE 50)
6 | 1773 | HEXBOLT, 7/8" X 6 12" GR.5 55 | 10640 | OFFSET BEARING SPACER, 9"
7 | I-770 | HEXBOLT, 7/8" X3 1/2" GR.S 9559 | OFFEST BEARING SPACER, 10 1/2"
8 | T-465 | HOSE HOLDER SPACING CONCAVED
9 | 9004 | ROCKER ARM & LINK BAR 56 | TMD | TRUNNION BEARING HOUSING STD.
10 | 11991 | ADJUSTING TUBE TMD/R | TRUNNION BEARING HOUSING
11 | 9006 | RETAINER STRAP REGREASEABLE (OPTIONAL)
12 | 9661 | HEX BOLT, 5/8" X 6 1/2" GR.2 57 | T-604 IP | BEARING, 1 1/2" SQ. (W211PP3)
13 | 9011 | ADJUSTING ROD T-604 RIH| BEARING, 1 1/2" SQ. (GW211PP3)
14 | T-509 | SPRING, 8 1/2" REGREASEABLE (OPTIONAL)
15 | T-510 | SPRING HOUSING 58 | 1-729 | SNAPRING, 4"
16 | T-511 | SPRING, 41/2" 59 | T-106 | END SPACER, 11/2"FOR101/2"
17 | 1-698 | FLAT WASHER, 1 1/8" SPACING CONCAVED
18 T-18 HEX NUT, 1 1/8" 60 T-104 SPACER SPOOL, 1 1/2"X 10 1/2"
19 | 10663 | WHEEL CARRIAGE, TW61 T-105&T-106**| COMBINATION SPACER SPOOL.1 112"
10664 | WHEEL CARRIAGE, TW62 61 | 7491 | BUMPER WASHER, 11/2" SQ.
10665 | WHEEL CARRIAGE, TW63 62 AXLE, (SEE PAGE 50
10666 | WHEEL CARRIAGE, TW64 63 | 11397 | SQUARE AXLE NUT, 1 1/2"
10667 | WHEEL CARRIAGE, TW65 64 | T-727 | HEXNUT, 112"
20 | 9892 | CYLINDER LATCH 65 | T-612 | WHEEL RIM, 15", SHOLE
21 | 9651 |HEXBOLT, 5/8"X3"GR.2 66 | 10610 | CYLINDER 4X8
22 | T-58 | W/CARRIAGE BRG. TOP 4" 67 | 9472 | JAMNUT, 112"
23 | 1-57 | W/CARRIAGE BRG. BOTTOM 4" 68 | T-24 | LOCKWASHER, 5/8"
24 | T-892 |HEXBOLT, 3/8"X3" GR.S 69 | T-22 | HEXNUT, 5/8"
25 | 9893 | WHEEL LIFT BAR 70 | T-21 | LOCKWASHER, 7/8"
26 | 9661 | HEXBOLT, 5/8"X 6 1/2" GR.2 71 | T-19 | HEXNUT, 7/8"
27 | 12387 | DEPTH CONTROL BAR 72 | 12899 | FLANGE LOCKNUT, 3/8
28 | 13308 | DEPTH CONTROL PIN, 3/4" 73 | 10483 | HEXBOLT, 7/8"X8"GR.
29 | 12409 | SLIDE PLATE TOP 74 | T-753 | HEXBOLT, 5/8"X8" GR. 5
30 | 11421 | SLIDE PLATE BOTTOM 75 | 9226 | FLANGE LOCKNUT, 1/2"
31 | T-749 | HEXBOLT, 5/8"X 6 1/2" GR.5 76 | VP252 | LYNCH PIN,
32 | T-610 | BUSHING, 5/8"X 4 1/16" 77 | 15376 | SPACER WASHER, 1 1/2"
33 | 12034 | GANG ADJUSTING LEVER 78 | 12511 | EXTENDED GREASE FITTING
34 | 12411 | GANG ADJUSTING BAR, TW61 79 | 15186 | SAFETY CHAIN
12412 | GANG ADJUSTING BAR, TW62 80 | 7-933 |TONGUE JACK ASSEMBLY
12413 | GANG ADJUSTING BAR, TW63 81 | 9979 | COTTER HAIR PIN
12414 | GANG ADJUSTING BAR, TW64 82 | 15183 | PIN (FAB), 7/8"X 5"
12415 |GANG ADJUSTING BAR,TW65 rrontl] 83 | TMDT604IP | HOUSING & BEARING ASSY.
12416 |GANG ADJUSTING BAR, TW65 REAR TMDRT604RIP| HOUSING & BEARING ASSY.
35 GANG BEAM, (SEE PAGE 50) REGREASEABLE (OPTIONAL)
36 | T-342 | COTTERPIN, 5/32"X 112" 84 | 15569 | FLAT WASHER, 7/8"
37 | T-564 | SPINDLE, 15/8"X1011/16" 85 | 10639 | OFFEST BEARING SPACER, 9"
38 | 71576 | SEAL 11/2" 9560 OFFEST BEARING SPACER, 10 1/2"
39 | T-575 | INNER BEARING, 1 1/4"(LM67048) 86 | 12159 | TRUNNION MOUNTING WELDMENT
40 | T-583 | INNER BEARING CUP 87 | 10056 | SPRING MOUNT BOTTOM PLATE
41 HUB (AVAILABLE INASS'YONLY) R 88 | 10055 | SPRING MOUNT ALIGNMENT PLATE
42 | 1-562 | LUG BOLT, 1/2"X 11/2" 89 | 10054 | SPRING MOUNT TOP PLATE
43 | 123 | LUGNUT, 12"
44 | T-582 | OUTER BEARING CUP
40, 41| T-572 | HUB ASSEMBLY
42,43, 44
45 | T-574 | OUTER WHEEL BEARING, 3/4"

% NOTE, The combination of these two half spacers replaces
the use of part # 10051 spacer spool.

PAGE 51




w6 SHOCK FLEX SERIES

DISC BLADES, AXLES & GANG BEAMS
REF. #54 DISC BLADES

PART NUMBER  HOLE SIZE  DIAMETTER  THICKNESS CUTOUT/PLAIN
3-22177-1 112" 22" 177 PLAIN
3-22177-2 112" 22" 177 curour
3-24256-1 112" 24" 256 PLAIN
3-24256-2 112" 24" 256 curour

REF. #62 AXLES
PART NUMBER  #OF BLADES SPACING LENGTH

9879 4 9" 34 1/8"

9880 5 9" 43 1/4"

9881 6 9" 523/4"

9882 7 9" 61 3/4"

9883 8 9" 70 3/4"

9869 4 10 1/2" 375/8"

9870 5 10 1/2" 48 1/4"

9871 6 10 1/2" 358 3/4"

9872 7 10 1/2" 68 3/4"

9873 8 10 12" 79 5/8"

REF. #35 4 X4 GANG BEAMS
PART NUMBER LENGTH PART NUMBER LENGTH

12451 55" 12456 76"
12449 56" 12458 83"
12448 57" 12455 84"
12452 65" 12457 86"
12450 66" 1-829 92"
12454 74" 12460 96"
12453 75"

PAGE 52




